

No. : XMCCM161201716 Date : Jul.18, 2017 Page: 1 of 10

CUSTOMER NAME:		GONMAR (XIAMEN) TRADING CO., LTD
ADDRESS:		ROOM 706, NO.668 XIAHE ROAD, XIAMEN, FUJIAN, CHINA CODE:361004
Commercial Name	:	SLATE
Petrographic Name	:	SERICITE SILTY SLATE
Typical colour	:	BLACK, GREEN, MULTICOLOR
Manufacturer	:	GONMAR (XIAMEN) TRADING CO., LTD
Manufacturer address	:	ROOM 706, NO.668 XIAHE ROAD, XIAMEN, FUJIAN, CHINA CODE:361004
Place of origin	:	CHINA
Name of quarry	:	GONMAR QUARRY
Address of quarry	:	XISHANBEI VILLAGE, YI COUNTY, BAODING CITY, HEBEI PROVINCE, CHINA
Intended use	:	Internal & external wall, flooring and stairs
		External uses and road finishes to cover external pedestrian and vehicular circulation areas
Above information and sa	ampl	e(s) was/were submitted and confirmed by the client. SGS, however, assumes
no responsibility to verify	the	accuracy, adequacy and completeness of the sample information provided by

client. ****** Test required EN 12057:2015 Natural stone products - Modular tiles - Requirements EN 12058:2015 Natural stone products - Slabs for floors and stairs -Requirements EN 1469:2015 Natural stone products - Slabs for cladding - Requirements EN 1341:2012 Slabs of natural stone for external paving - Requirements and test methods EN 1342:2012 Setts of natural stone for external paving - Requirements and test methods EN 1343:2012 Kerbs of natural stone for external paving - Requirements and test methods Date of Receipt Feb.08, 2017 2 Testing Start Date Feb.08, 2017 1 Testing End Date Jul.18, 2017 : Test result(s) : For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

********* To be continued********

Signed for SGS-CSTC Standards Technical Services Co., Ltd. XM Branch

Civi Huang Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-end-Conditions/Terms-End-Condit</u>



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 2 of 10

Summary of test results:

(Average value)

Test items	Test methods	Test results	Page
Apparent density	EN 1936:2006	2810 kg/m ³	3
Open porosity	EN 1936:2006	1.67 %	3
Water absorption	EN 13755:2008	0.54 %	3
Flexural strength in natural condition	EN 12372:2006	52.7 MPa	4
Flexural strength after 56 cycles freeze/thaw	EN 12371:2010 EN 12372:2006	47.2 MPa	4
Abrasion resistance (sawn)	EN 14157:2004 method A	37.2 mm	5
Slip resistance (sawn)	CEN/TS 16165:2012 Annex C EN 14231:2003	SRV "dry": 74 SRV "wet": 62	5
Compressive strength in natural condition	EN 1926:2006	69 MPa	6
Compressive strength after 56 cycles freeze/thaw	EN 12371:2010 EN 1926:2006	79 MPa	6
Breaking load at dowel hole	EN 13364:2001	2055 N	7
Petrographic description	EN 12407:2007	SERICITE SILTY SLATE	8

**** To be continued****



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exconerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, XiangAn Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765380 www.sgsgroup.com.cn 中国 •福建 •厦门 •火炬 (翔安) 产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 3 of 10

1. Apparent density and open porosity

Test Method:

EN 1936:2006 Natural stone test methods - Determination of real density and apparent density and of total and open porosity

Specimens: 6 cubes having 50mm edge, all specimens are in natural condition with sawn faces

Test Result:

Specimens identification No.	1	2	3	4	5	6
Apparent density (kg/m ³)	2800	2810	2810	2810	2810	2810
Arithmetic mean of the apparent density (kg/m ³)	2810					
Open porosity (%)	1.96	1.63	1.61	1.61	1.56	1.63
Arithmetic mean of the open porosity (%)	1.67					

2. Water absorption

Test Method:

EN 13755:2008 Natural stone test methods - Determination of water absorption at atmospheric pressure Specimens: 6 cubes having 50mm edge, all specimens are in natural condition with sawn faces

Test Result:

Specimens identification No.	1	2	3	4	5	6
Water absorption (%)	0.52	0.47	0.62	0.52	0.63	0.51
Arithmetic mean of the water absorption (%)	0.54					

******** To be continued********



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions/Terms-<u>and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions/Terms-<u>and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions/Terms-<u>and-Conditions.aspx</u> and, for electronic format document is a dvised that information contained hereon reflects the Company's findings at the time of this intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to tis Client and this document does not excented the provide of this document is on the approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) is retained for 30 days on).
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN-Doccheck@gs.com
No31XanghorgRoad,XangAn Toch Industia/Zone,Xaname,Fujian Province,China. 361101 t (86-592) 5765857 f (86-592) 576530 www.sgsgroup.com.cn
engs.com/eng-1-yt/pc (翔安) 产业区别虹路315 msign.com/eng-1-states.astates/com/eng-1-states/com/eng-1-states/com/eng-1-states/com/eng-1-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-states/com/eng-2-state



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 4 of 10

3. Flexural Strength in natural condition and subjected to frost test

Test Method:

EN 12372:2006 Natural stone test methods - Determination of flexural strength under concentrated load EN 12371:2010 Natural stone test methods - Determination of frost resistance

Specimens: 300mm×50mm×50mm, 21pcs, all specimens are in natural condition with sawn faces

Loading rate: (0.25±0.05)MPa/s

Test Result:

Flexural strength in natural condition

Specimens identification No.	1	2	3	4	5	6	7	8	9	10
Flexural strength (MPa)	50.6	60.2	54.0	56.5	58.0	37.7	43.9	66.9	48.7	50.7
Mean value (MPa)		52.7								
Standard deviation (MPa)		8.4								
Lower expected value (MPa)		36.9								

Visual inspection after 56 freezing and thawing cycles: Scale 0, sample intact.

Flexural strength after 56 freezing and thawing cycles

Specimens identification No.	1	2	3	4	5	6	7	8	9	10
Flexural strength (MPa)	49.8	39.9	42.6	55.4	50.3	41.8	50.4	47.8	48.8	45.5
Mean value (MPa)		47.2								
Standard deviation (MPa)		4.8								
Lower expected value (MPa)		38.0								



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's object to the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's object responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) isted and such sample(s) are retained for 30 days on).
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, oremali: CN_Doccheck@egs.com
No31XiandongRoad,XiangAn TochIndustiaZone,Xianen,Fujan Province,China. 361101 t (86-592) 5765887 f (86-592) 5765880 www.sgsgroup.com.cn
reparkate grid to the law is a state and a state a

Member of the SGS Group (SGS SA)



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 5 of 10

4. Abrasion resistance

Test Method:

EN 14157:2004 Natural stone - Determination of abrasion resistance Method A - Wide wheel Abrasion Test Specimens: 150mm×100mm×30mm, 6pcs, all specimens are in natural condition with sawn faces Testing surface: sawn

Test Result:

Specimens identification No.	1	2	3	4	5	6
The length of the groove (mm)	38.5	36.5	38.0	39.0	35.5	36.0
Mean value (mm)			37	7.2		

5. Slip resistance

Test Method:

CEN/TS 16165:2012 Determination of slip resistance of pedestrian surfaces - Methods of evaluation -

Annex C - Pendulum friction test

EN 14231:2003 Natural stone test methods - Determination of the slip resistance by means of the pendulum tester

Specimens: 200mm×150mm×30mm, 6pcs, all specimens are in natural condition with sawn faces

Slider material: Slider 55 rubber

Testing surface: sawn

Test Result:

Specimens identification No.	1	2	3	4	5	6
Mean pendulum value (Dry condition)	74	74	74	74	75	75
Slip resistance value (SRV "dry")	74					
Mean pendulum value (Wet condition)	62	61	62	62	63	63
Slip resistance value (SRV "wet")			6	2		

******** To be continued*******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.apx</u> and, for electronics format documents, subject to Terms and Conditions for Electronic format documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-art-Document.spx</u> advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excore a transaction from exercising all their rights and obligations under the transaction documents. This document is unlawful and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the sample(s) are retation of 0 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN_Doccheck@gs.com

No31XianghongRoad,XiangAn Torch IndustriaZone,Xianen,Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765880 www.sgs.group.com.cn

中国・福建・厦门・火炬 (翔安) 产业区翔虹路31号
邮编: 361101 t (86-592) 5765857 f (86-592) 5765880 e sgs.china@sgs.com



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 6 of 10

6. Compressive strength in natural condition and subjected to frost test

Test Method:

EN 1926:2006 Natural stone test methods - Determination of uniaxial compressive strength

EN 12371:2010 Natural stone test methods - Determination of frost resistance

Specimens: 50mm×50mm×50mm, 21pcs, all specimens are in natural condition with sawn faces

Loading rate: (1±0.5) MPa/s

Test Result:

Compressive strength in natural condition

Specimens identification No.	1	2	3	4	5	6	7	8	9	10
Compressive strength (MPa)	100	70	72	38	35	46	119	54	50	104
Mean value (MPa)		69								
Standard deviation (MPa)		30								
Lower expected value (MPa)		26								

Visual inspection after 56 freezing and thawing cycles: Scale 0, sample intact.

Compressive strength after 56 freezing and thawing cycles

Specimens identification No.	1	2	3	4	5	6	7	8	9	10
Compressive strength (MPa)	56	56	56	112	55	40	91	111	124	92
Mean value (MPa)		79								
Standard deviation (MPa)		31								
Lower expected value (MPa)					3	2				

Change in compressive strength after 56 cycles of freeze/thaw: -14.5% ******** To be continued********



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.sapx</u> and, for electronic format documents, advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's object to the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's object responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) isted and such sample(s) are retained for 30 days on).
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, oremali: CN_Doccheck@egs.com
No31XiandongRoad,XiangAn TochIndustiaZone,Xianen,Fujan Province,China. 361101 t (86-592) 5765887 f (86-592) 5765880 www.sgsgroup.com.cn
reparkate grid to the law is a state and a state a

Member of the SGS Group (SGS SA)



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 7 of 10

7. Breaking load at dowel hole

Test Method:

EN 13364:2001 Natural stone test methods - Determination of the breaking load at dowel hole Specimens: 200mm×200mm×30mm, 3pcs, 4 holes were drilled on each specimen, all specimens are in natural condition with sawn faces

Diameter of the hole: 10mm, Diameter of the dowel: 8mm

Loading rate: (50±5) N/s

Test Result:

Specimens	s identification No.	d ₁ (mm)	b _A (mm)	Breaking load F (N)
	Hole 1	10	92	1700
4	Hole 2	9	33	1300
I	Hole 3	9	95	1850
	Hole 4	11	95	1950
0	Hole 1	10	99	2650
2	Hole 2	10	75	2350
	Hole 1	9	100	2950
2	Hole 2	9	51	1950
3	Hole 3	9	73	1850
	Hole 4	9	99	2000
Mean value		10	81	2055
Lower expected value		/	/	1234
Stand	lard deviation	/	/	477

 d_1 : Distance from the hole to the face

 b_A : Maximum distance from the centre of the hole to the edge of the fracture

*******To be continued******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-enD-Conditions/Terms-eD-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not excore the company's findings at the time of its intervention only and within the limits of client's intructions, if any. The Company's sole responsibility is to its Client and this document does not excore the company. Any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, XiangAn Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765887 f (86-592) 5765380 www.sgsgroup.com.cn 中国•福建•厦门•火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765887 f (86-592) 5765380 e sgs.china@sgs.com



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 8 of 10

8. Petrographical description

Test Method:

EN 12407:2007 Natural stone test methods - Petrographic examination

Test Result:

CLASSIFICATION: Sericite Silty Slate

HAND SAMPLE DESCRIPTION

Moderately strong, ash black, moderately hard. It can be scored with a penknife.

MICROSCOPIC DESCRIPTION

Texture	Blastopelitic-silty texture
Structure	Slaty strcture
Major mineral	Terrigenous fine sand (1-5%), Terrigenous silt (60%), Sericite and Chlorite (35%), Calcite(1-5%)
Accessory mineral	Metallic(Opaque) particles, Zircon
Secondary mineral	1

MATERIAL COMPONENT	PETROGRAPHIC DETAILS
Terrigenous fine sand and Terrigenous silt	Composed of feldspar and quartz, recrystallization is obvious, intergranular mosaic distribution. some single-crystal or aggregates still remain the subangular-surbround shape of sandy. the grain sizes are usually 0.01-0.05mm(terrigenous silt), occasionally 0.05-0.1mm(terrigenous fine sand).
Sericite and Chlorite	Flaky, which grain sizes are less than 0.05mm. aggregates take on streak and stripe oriented distribution when they distribute concentration relatively, constitute slaty structure.
Calcite	Xenomorphic granular, which grain sizes are 0.02-0.15mm. scattered distribution.

Alterations:

Decomposed. Clay had been converted into sericite and a few chlorite ect, Terrigenous fine sand and terrigenous silt has recrystallization partially. And almost all minerals take on directional arrangement. **Remaks:**

From all the phenomenon of the rock, we can conclude that the rock was transferred by pelitic siltstone. because clay had been converted into sericite and a few chlorite etc, and almost all minerals are direction arrangement, it belongs to parametamorphic rocks. In addition, the structure of the rock is slaty structure, so we named it **Sericite silty slate.** The rock is metamorphic rocks.

********To be continued*******



	Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) is test ad and such sample(s) are retained for 30 days only.
	Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
td.	No.31 Xlanghong Road, Xlang An Torch Industrial Zone, Xlamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765830 www.sgsgroup.com.cn
NY	中国•福建•厦门•火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 9 of 10

Photomicrographs



Note: The test was carried out by an external laboratory assessed as competent.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

No.31 Xianghong Road, XiangAn Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765887 f (86-592) 5765380 www.sgsgroup.com.cn 中国•福建•厦门•火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765887 f (86-592) 5765380 e sgs.china@sgs.com



No. : XMCCM161201716 Date : Jul.18, 2017 Page: 10 of 10

Specimen photograph:



SGS authenticate the photo on original report only *******End of report*******



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days on).

No.31 Xianghong Road, XiangAn Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765885 f (86-592) 5765380 www.sgsgroup.com.cn 中国・福建・厦门・火炬(翔安)产业区翔虹路31号 曲編:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com